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Test Result Summary

Clause Test Iltem Result
FCC 15.247(b) (3) Maximum Average Conducted Output Power Pass
FCC 15.247(a) (2) 6dB Bandwidth Pass

FCC 15.247(e) Maximum Power Spectral Density Pass
FCC 15.247(d) Band-edge compliance Pass
FCC 15.209 / FCC Spurious Radiated Emissions and Restricted Bands P
. ass
15.205 of Operation

Note: Conducted measurements are done according to the procedure given in KDB No. 558074
D01 DTS Meas Guidance v03r05
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List of Test and Measurement Instruments

TUV Rheinland (India) Pvt. Ltd. , Bangalore

Equipment Manufacturer Model S/N Calibration

Due Date

EMI Test Receiver Rohde &Schwarz ESU 40 100288 23.11.2017
Broadband Antenna Frankonia ALX-4000 ALX-4000-806 | 10.06.2017
Broadband Horn Antenna Frankonia HAX-18 HAX18-802 14.03.2017

Double-Ridged Waveguide

ETS Lindgren 116706 00107323 02.11.2016

Horn Antenna
Active Loop Antenna Frankonia LAX-10 LAX-10-800 22.12.2016
Spectrum Analyser Agilent E4407B US41192772 | 23.04.2017

Technologies

LISN Rohde & Schwarz ENV4200 100163 03.02.2017

EMI Receiver Rohde & Schwarz ESR7 101133 17.11.2016

Testing Facilities:

1) TUV Rheinland (India) Private Limited
No. 108, West Wing
Electronic city Phase |
Bangalore — 560100
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General Product Information

Product Function and Intended Use

A TUVRheinland"

The RS9113 module integrates a multi-threaded MAC processor with integrated analog peripherals and
support for digital peripherals, baseband digital signal processor, analog front-end, crystal oscillator,
calibration OTP memory, Dual band RF transceiver, Dual-band high-power amplifiers, baluns, diplexers,
diversity switch and Quad-SPI Flash thus providing a fully-integrated solution for embedded wireless
applications. The RS9113 based chips and modules leverage and improve upon Redpine’s proven low
power innovations from Lite-FTM products (RS9110) and provide WLAN 802.11n convergence solution for
integration into mobile and M2M communication devices. It can connect to a host processor through SDIO,

USB, SPI or UART interfaces.

Ratings and System Details

Operating Frequency Range

2400MHz — 2483.50MHz

No. of channel

11

Channel Spacing 5MHz
802.11b 17.41dBm
Transmitted Power 802.11¢g 17.74dBm
802.11n 17.85dBm

Data Rate

802.11b: 1,2, 5.5,11 Mbps
802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
802.11n: 6.5, 14.4, 21.7, 28.9, 39, 57.8, 65Mbps

Number of antenna

One

Antenna Gain and Antenna type

Internal mount and cable connection, 2.36dBi

Supply Voltage to Module

3.1V - 3.6V DC from Host device

Environmental

Operational Temperature: -40°C to 85° C

Test Conditions:

Supply Voltage: 5V DC from USB

Environmental conditions:

Temperature: +24°C

RH: 62%

Test Report No.: 19660254 001

Date: 28.10.2016
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Test Set-up and Operation Mode
Principle of Configuration Selection

Transmission was enabled with 100% duty cycle duty on low, mid and high channel.

Test Operation and Test Software
Test software was used to enable the transmission with 100% duty cycle, changing channels
(low/mid/high) and data rates on the EUT for the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance
- None

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results
are reported in this report.

Test Report No.: 19660254 001 Date: 28.10.2016 Page 6 of 99
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Test Methodology

Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.
The equipment under test (EUT) was placed at the middle of the 80 cm high on turntable for below 1GHz
and 1.5meter for above 1GHz measurements and the EUT is 3 meters far from the measuring antenna.
The turntable was rotated 360° for obtaining the maximum emission. The height of the measuring
antennas was scanned between 1m and 4m, and the antenna rotated to repeat the measurements for
both the horizontal and vertical antenna polarizations. Repeat the measurement steps until the maximum
emissions were obtained. The measurement above 1000MHz was performed by horn antenna. The
measurement below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Semi-anechoic
L | ‘ ‘ ‘ Pre-Amplifier Measuring Receiver /
EUT " | Spectrum Analyzer
I y Turntable
Ground
=

Test Report No.: 19660254 001 Date: 28.10.2016 Page 7 of 99
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Test Results

Maximum Average Conducted Output Power Section 15.247(b) (3)
Result Pass
FCC Part 15 Subpart C

300 kHz/1MHz
<1 watt (30dBm).

Test Specification
Measurement Bandwidth (RBW)
Requirement

Test Method:

Spectrum Analyzer

EUT

Note: For measurement of Maximum Average conducted output power method AVGSA-1 was
used

Test Result: Wi-Fi

80211 | Data Rate Ffe'llau“e"ne;y I;r:vtvaelr Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)

2412.00 16.12 30.00 -13.88

1 2442.00 17.41 30.00 -12.59

2462.00 15.80 30.00 -14.20

b

2412.00 16.79 30.00 -13.41

11 2442.00 17.40 30.00 -12.60

2462.00 16.53 30.00 -13.47

Test Report No.: 19660254 001 Date: 28.10.2016 Page 8 of 99
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Channel Power

TUVRheinland®

Ref 11.2 dBm #Atten 10 dB

#livg

10 \\\/

dB/

Offst

11.2

dB

Center 2.412 GHz Span 20 MHz

#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density
16.12 dBm /12.3500 MHz -24.79 dBm/Hz
Data rate: 1 Mbps Channel Frequency: 2412 MHz

Averages: 100

Channel Power

Ref 11.2 dBm #Atten 10 dB

mw

\\/

Center 2.442 GHz

#Res BW 300 kHz #/BW 1 MHz

Sweep 19.98 ms (1000 pts)

Span 20 MHz

Channel Power

17.41 dBm /12.3500 MHz

Power Spectral

-53.51 dBm/Hz

Density

Data rate: 1 Mbps Channel Frequency:

2442 MHz

Test Report No.: 19660254 001 Date: 28.10.2016
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Channel Power

A TUVRheinland”

Averages: 100 |

Ref 11.2 dBm

Center 2.462 GHz
#Res BW 300 kHz

#Atten 10 dB

IR S R .
\/

Span 20 MHz

#UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power

15.80 dBm /12.3500 MHz

Power Spectral Density
-25.11 dBm/Hz

Data rate: 1 Mbps

Channel Power

Channel Frequency: 2462 MHz

Averages: 100

Ref 20.2 dBm

Center 2.412 GHz
#Res BW 300 kHz

Atten 20 dB

M"""w

RS-

Span 20 MHz

#UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power

16.79 dBm /12.0600 MHz

Power Spectral Density
-54.03 dBm/Hz

Data rate: 11 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660254 001

Date: 28.10.2016 Page 10 of 99
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Channel Power Averages: 100 |

Ref 20.2 dBm Atten 20 dB

#hAvg

Lﬂ'g e R

10

dB/ /
Offst

11.2

dB

e

Center 2.442 GHz

#Res BYW 300 kHz #BW 1 MHz

—

Span 20 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

17.40 dBm /12.0600 MHz

Power Spectral Density
-53.41 dBm/Hz

Data rate: 11 Mbps

Channel Frequency: 2442 MHz

Channel Power Averages: 100 |

Ref 20.2 dBm Atten 20 dB

#hvg

Log

10
dB/

Offst il
11.2

dB

AT

Center 2.462 GHz

#Res BW 300 kHz #/BW 1 MHz

NG

Span 20 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

16.53 dBm /12.0600 MHz

Power Spectral Density
-54.28 dBm/Hz

Data rate: 11 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Channel
Psrg?c;-lc-lol D(ah;is:)te Frmulu_lezu;cy T°t(Z'BPr:;"er Limit (dBm) | Margin (dB)

2412 11.26 30.00 18.74

6 2442 17.66 30.00 12.34

2462 09.79 30.00 -20.21

2412 11.09 30.00 18.91

g 24 2442 17.69 30.00 12.31
2462 10.30 30.00 19.7

2412 11.18 30.00 18.82

54 2442 17.74 30.00 12.26

2462 10.29 30.00 19.71

Channel Power Averages: 100 | -

Ref 11.2 dBm #Atten 10 dB

#ivg

Lo-g ¥ W e

10

dB/ \\___‘

Offst

11.2

dB

Center 2.412 GHz Span 30.93 MHz

#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
11.26 dBm /17.0000 MHz -61.04 dBm/Hz
Data rate: 6 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 12 of 99
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Channel Power

Averages: 100

Ref 11.2 dBm #Atten 10 dB

Irr"""'—

Center 2.442 GHz

#Res BW 300 kHz #A/BW 1 MHz

Span 30.93 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

17.66 dBm /17.0000 MHz

Power Spectral Density
-94.64 dBm/Hz

Data rate: 6 Mbps

Channel Frequency: 2442 MHz

Channel Power

Averages: 100

Ref 11.2 dBm #Atten 10 dB

Center 2.462 GHz

#Res BV 300 kHz #/BW 1 MHz

RS

Span 30.93 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

9.79dBm /17.0000 MHz

Power Spectral Density
-62.51 dBm/Hz

Data rate: 6 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Channel Power
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Averages: 100 |

Ref 11.2 dBm #Atten 10 dB

Center 2.412 GHz
#Res BW 300 kHz

#VBW 1 MHz

em—

Span 30 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

11.09 dBm /16.7600 MHz

Power Spectral Density
-61.16 dBm/Hz

Data rate: 24 Mbps

Channel Power

Channel Frequency: 2412 MHz

Averages: 100

Ref 11.2 dBm #Atten 10 dB

Center 2.442 GHz
#Res BW 300 kHz

i e - R

#VBW 1 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

17.69 dBm /16.7600 MHz

Power Spectral Density
-94.55 dBm/Hz

Data rate: 24 Mbps

Channel Frequency: 2442 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Channel Power Averages: 100 | .

Ref 11.2 dBm #Atten 10 dB

#hAvg

Log et L am |

i \\,, .

dB/

Offst

11.2

dB

Center 2.462 GHz Span 30 MHz

#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density

10.30 dBm /16.7600 MHz -61.94 dBm/Hz
Data rate: 24 Mbps Channel Frequency: 2462 MHz

Channel Power Averages: 100 | .

H

Ref 11.2 dBm #Atten 10 dB

#llvg

Log E B e e

10

dB/

Offst

11.2

dB

Center 2.412 GHz Span 30 MHz

#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density

11.18 dBm /16.6600 MHz -61.03 dBm/Hz
Data rate: 54 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 15 of 99
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Channel Power

Averages: 100 |

Ref 11.2 dBm #Atten 10 dB

v wr

Center 2.442 GHz

#Res BW 300 kHz #A/BW 1 MHz

Span 30 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

17.74 dBm /16.6600 MHz

Power Spectral Density
-24.47 dBm/Hz

Data rate: 54 Mbps

Channel Power

Averages: 100

Channel Frequency: 2442 MHz

Ref 11.2 dBm #Atten 10 dB

Center 2.462 GHz

#Res BV 300 kHz #/BW 1 MHz

=t

Span 30 MHz
Sweep 19.98 ms (1000 pts)

Channel Power

10.29 dBm /16.6600 MHz

Power Spectral Density
-61.93 dBm/Hz

Data rate: 54 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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802.11 Data Rate Ffe';au"e“ne;y ol Limit Margin
Protocol (Mbps) (MHz) (dBm) (dBm) (dB)
2412.00 09.48 30.00 -20.52
6.5 2442.00 17.84 30.00 -12.16
2462.00 06.06 30.00 -23.94
2412.00 09.84 30.00 -20.16
n 39 2442.00 17.68 30.00 -12.32
2462.00 08.07 30.00 -21.93
2412.00 09.38 30.00 -20.62
65 2442.00 17.85 30.00 -12.15
2462.00 08.07 30.00 -21.93
Channel Power Averages: 100 -
Ref 11.2 dBm #Atten 10 dB
#lvg
Log = R =
10
dB/f
Offst
11.2
dB
Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.48dBm /17.9100 MHz -63.05 dBm/Hz
Data Rate: 6.5 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 17 of 99
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Channel Power Averages: 100 | .

Ref 11.2 dBm #Atten 10 dB

g = - :

10 ____,._-f/ \'*w-wm-.._ﬁ

dB/

Offst

11.2

dB

Center 2.442 GHz Span 30 MHz

#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density

17.84 dBm /17.9100 MHz -54.69 dBm/Hz
Data Rate: 6.5 Mbps Channel Frequency: 2442 MHz

Channel Power Averages: 100 | -

Ref 11.2 dBm #Atten 10 dB

#ivg

i , - ~

Offst

11.2

dB

Center 2.462 GHz Span 30 MHz

#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density

6.06 dBm /17.9100 MHz -66.47 dBm/Hz
Data Rate: 6.5 Mbps Channel Frequency: 2462 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 18 of 99



A TUVRheinland”

www.tuv.com
Channel Power Averages: 100 | -

Ref 11.2 dBm #Atten 10 dB
#lvg
Lﬂ-g T =
10
dB/
Offst
11.2
dB
Center 2.412 GHz Span 30 MHz
#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
9.48dBm /17.7700 MHz -63.01 dBm/Hz
Data Rate: 39 Mbps Channel Frequency: 2412 MHz
Channel Power Averages: 100 | .
Ref 11.2 dBm #Atten 10 dB
#ivg
- — - o
Log J L‘-.v_...
10 ——
dB/
Offst
11.2
dB
Center 2.442 GHz Span 30 MHz
#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
17.68 dBm /17.7700 MHz -54.81 dBm/Hz
Data Rate: 39 Mbps Channel Frequency: 2442 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 19 of 99
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Channel Power Averages: 100 | .

Ref 11.2 dBm #Atten 10 dB

#hAvg

Log e a o .

10

dB/

Offst ]

11.2

dB

Center 2.462 GHz Span 30 MHz

#Res BUW 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)
Channel Power Power Spectral Density
8.07dBm /17.7700 MHz -64.43 dBm/Hz

Data Rate: 39 Mbps Channel Frequency: 2462 MHz

Channel Power Averages: 100 -

Ref 11.2 dBm #Atten 10 dB

#lvg

Log - e SREam—

10

dB/

Offst

11.2

dB

Center 2.412 GHz Span 30 MHz

#Res BW 300 kHz #UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power Power Spectral Density

9.38dBm /17.7700 MHz -63.11 dBm/Hz
Data Rate: 65 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660254 001 Date: 28.10.2016 Page 20 of 99
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Channel Power

A TUVRheinland”

Averages: 100 |

Ref 11.2 dBm

Center 2.442 GHz
#Res BW 300 kHz

#Atten 10 dB

= —

—

Span 30 MHz

#UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power

17.85dBm /17.7700 MHz

Power Spectral Density
-594.64 dBm/Hz

Data Rate: 65 Mbps

Channel Power

Channel Frequency: 2442 MHz

Averages: 100

Ref 11.2 dBm

Center 2.462 GHz
#Res BW 300 kHz

#Atten 10 dB

-

Span 30 MHz

#UBW 1 MHz Sweep 19.98 ms (1000 pts)

Channel Power

8.07dBm /17.7700 MHz

Power Spectral Density
-64.43 dBm/Hz

Data Rate: 65 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660254 001
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Maximum Power Spectral Density Section 15.247(e)
Result Pass
Test Specification FCC Part 15 Section 15.247 (e)

Detector Function Peak

Requirement )
For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm.

Note: For measurement of Maximum power spectral density option 1 was used

Test Method:

EUT Spectrum Analyzer
Test Result:
Channel - .
802.11 Data Rate Frequency Total PSD Limit Margin
Protocol (Mbps) (MHz) (dBm) (dBm) (dB)
2412.00 -02.04 8.00 -10.04
1 2442.00 -00.59 8.00 -08.59
2462.00 -01.90 8.00 -09.90
b
2412.00 -00.95 8.00 -08.95
11 2442.00 -00.97 8.00 -08.97
2462.00 -01.17 8.00 -09.17

Test Report No.: 19660254 001 Date: 28.10.2016 Page 22 of 99
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Ref 11.2 dBm
#ivg

Log

10

dB/

Offst

11.2

dB

PAvg

W1 52
53 FC

Center 2.412 GHz
Res BW 100 kHz

#Atten 10 dB -2.041 dBm

Mkr1 2.412691 GHz

Span 20 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 1 Mbps

Channel Frequency: 2412 MHz

Ref 11.2 dBm
#ivg

Log

10

dB/

Offst

11.2

® \/\\/
PAvg

100

Center 2.442 GHz
Res BW 100 kHz

#Atten 10 dB -0.597 dBm

Mkr1 2.442771 GHz

Span 20 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pis)

Data rate: 1 Mbps

Channel Frequency: 2442 MHz

Test Report No.: 19660254 001
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Ref 11.2 dBm
#hAvg

Log

10

dB/

Oftst
11.2
dB

PAvg
100
W1 S2
53 FC

Center 2.462 GHz
Res BW 100 kHz

#Atten 10 dB

Mkr1 2.463552 GHz
-1.905 dBm

Span 20 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 1 Mbps

Channel Frequency: 2462 MHz

Ref 11.2 dBm
#hvg

Log

10

dB/

Offst
11.2
dB

PAvg VJP/
100

W1 52

53 FC

Center 2.412 GHz
Res BW 100 kHz

#Atten 10 dB -0.95 dBm

Mkr1 2.41124% GHz

Span 20 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660254 001
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Ref 11.2 dBm
#hvg

Log

10

dB/

Offst

11.2

dB

vy

PAvg
100
W1 52
53 FC

Center 2.442 GHz
Res BW 100 kHz

#Atten 10 dB

Mkr1 2.44120% GHz
-0.974 dBm

Span 20 MHz
#BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2442 MHz

Ref 11.2 dBm
#ivg

Log

10

dB/

Offst

11.2

dB

PAvg
100
W1 52
53 FC

Center 2.462 GHz
Res BW 100 kHz

#Atten 10 dB

Mkr1 2.462150 GHz
-1.178 dBm

Span 20 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 11 Mbps

Channel Frequency: 2462 MHz
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Channel
802.11 Data Rate Total PSD - .
Protocol (Mbps) Frequency (dBm) Limit (dBm) | Margin (dB)
(MHz)
2412.00 -08.10 8.00 -16.10
6 2442.00 -01.82 8.00 -09.82
2462.00 -09.72 8.00 -17.72
2412.00 -08.38 8.00 -16.38
g 24 2442.00 -01.90 8.00 -09.90
2462.00 -09.04 8.00 -17.04
2412.00 -08.54 8.00 -16.54
54 2442.00 -01.60 8.00 -09.60
2462.00 -09.51 8.00 -17.51
Mkr1 2.41322 GHz
Ref 11.2 dBm #Atten 10 dB £.101 dBm
#hvg
Log
10 .
il Wﬁvwm"m\mwmm
Offst W‘W"”““""’U
1.2
dB
PAvg WMFW‘
100
w1 52
53 FC
AA
Center 2.412 GHz Span 30 MHz
#Hes BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 6 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Mkr1 2.44012 GHz
Ref 11.2 dBm #Atten 10 dB -1.828 dBm

PAvg
100
W1 52
53 FC

Center 2.442 GHz Span 30 MHz
#Res BW 100 kHz #BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 6 Mbps Channel Frequency: 2442 MHz

Mkr1 2.46262 GHz
Ref 11.2 dBm #Atten 10 dB 9.725 dBm
#lvg

Log

10

dBe/ .

Offst %WWM\”:WWM

11.2
dB

PAvg
100 iy
W1 s2

53 FC
AL

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 6 Mbps Channel Frequency: 2462 MHz
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Ref 11.2 dBm
#lvg

Log

10

dB/

Offst

11.2

dB

PAvg WWMMW
100
W1 52

53 FC
AL

Center 2.412 GHz
#Res BV 100 kHz

#Atten 10 dB

#/BW 300 kHz  Sweep 19.98 ms (1000 pis)

Mkr1 2.41355 GHz
-8.388 dBm

ey

Span 30 MHz

Data rate: 24 Mbps

Channel Frequency: 2412 MHz

Ref 11.2 dBm
#hvg

Log

PAvg
100
W1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

#Atten 10 dB

1
10
dB/
Offst
11.2
dB

Mkr1 2.44358 GHz
-1.907 dBm

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 24 Mbps

Channel Frequency: 2442 MHz

Test Report No.: 19660254 001
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Ref 11.2 dBm
#hvg

Log

10

dB/

Offst

11.2

dB

PAvg
W1 52

53 FC
Al

Center 2.462 GHz
#Res BW 100 kHz

#Atten 10 dB

Mkr1 2.46292 GHz
-9.043 dBm

1

@VWWWW

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 24 Mbps

Channel Frequency: 2462 MHz

Ref 11.2 dBm
#hvg

Log

10

dB/

Offst
11.2
dB

PAvg
100
W1 52
53 FC

Center 2.412 GHz
#Res BW 100 kHz

#Atten 10 dB

Mkr1 2.41385 GHz
-8.543 dBm

comm s

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 54 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660254 001
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A TUVRheinland®

Ref 11.2 dBm
#hvg

Log

10

PAvg
100
W1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

#Atten 10 dB

1
v W“WMWMWM%
Offst
11.2
9 e

Mkr1 2.44292 GHz
-1.605 dBm

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 54 Mbps

Channel Frequency: 2442 MHz

Ref 11.2 dBm
#hvg

Log

10

dB/

Offst
11.2
dB

PAvg
100 AN
W1 52

53 FC
AL

Center 2.462 GHz
#Res BW 100 kHz

#Atten 10 dB

Mkr1 2.46355 GHz
9.517 dBm

QT

Span 30 MHz
#VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 54 Mbps

Channel Frequency: 2462 MHz

Test Report No.: 19660254 001
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802.11 Data Rate F?ehau"e"ne; Total PSD Limit Margin
Protocol (Mbps) quency (dBm) (dBm) (dB)
(MHz)
2412.00 -10.26 8.00 -18.26
6.5 2442.00 -01.98 8.00 -09.98
2462.00 -11.50 8.00 -19.50
2412.00 -10.76 8.00 -18.76
n 39 2442.00 -01.32 8.00 -09.32
2462.00 -11.61 8.00 -19.61
2412.00 -10.55 8.00 -18.55
65 2442.00 -01.27 8.00 -09.27
2462.00 -11.53 8.00 -19.53
Mkr1 2.41322 GHz
Ref 11.2 dBm #Atten 10 dB -10.26 dBm
#hvg
Log
10
dB/ 1
Offst “'“&WW“"W‘WWMMN‘{*
s W\WMU‘
dB
PAvg
100 mwm“"M
W1 52
53 FC
AA
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #V/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Data rate: 6.5 Mbps Channel Frequency: 2412 MHz
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Mkr1 2.44418 GHz
Ref 11.2 dBm #Atten 10 dB -1.985 dBm
#hvg
Lﬂg 1
10
dBf
Offst
11.2
PAvg
100
W1 52
53 FC
AA
Center 2.442 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Data rate: 6.5 Mbps Channel Frequency: 2442 MHz
Mkr1 2.46355 GHz
Ref 11.2 dBm #Atten 10 dB -11.5 dBm
#hvg
Log
10
dBf 1
Offst
Of T ST—
dB
PAvg
100
W1 52
53 FC
AL
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Data rate: 6.5 Mbps Channel Frequency: 2462 MHz
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Mkr1 2.41105 GHz
Ref 11.2 dBm #Atten 10 dB -10.76 dBm
#lvg
Log
10
dBf 1

Offst MO Ty

11.2
dB

PAvg
100 mwmnﬁ”’“"{

W1 52
53 FC
AA
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 19.98 ms (1000 pts)
Data rate: 39 Mbps Channel Frequency: 2412 MHz
Mkr1 2.44355 GHz
Ref 11.2 dBm #hAtten 10 dB -1.323 dBm
#hAvg
Lﬂg 1
10 "’MMWWW
dB/
Offst
11.2
dB W.Wd‘t‘
PAvg
100
W1 52
53 FC
AA
Center 2.442 GHz Span 30 MHz
#Res BYW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)
Data rate: 39 Mbps Channel Frequency: 2442 MHz
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Ref 11.2 dBm
#lvg

Log

10

dB/

Offst

11.2

dB

PAvg
100
W1 52
53 FC

Center 2.462 GHz
#Res BV 100 kHz

#Atten 10 dB

Mkr1 2.46352 GHz
-11.61 dBm

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 39 Mbps

Channel Frequency: 2462 MHz

Ref 11.2 dBm
#Avg

Log

10

dB/

Oftst
11.2
db

PAvg

W1 52
53 FC

Center 2.412 GHz
#Res BW 100 kHz

#Atten 10 dB

Mkr1 2.41415GHz §
-10.55 dBm

o

Span 30 MHz
#U/BW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 65 Mbps

Channel Frequency: 2412 MHz

Test Report No.: 19660254 001
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Ref 11.2 dBm
#hvg

Log

10

PAvg
100
W1 52
53 FC

Center 2.442 GHz
#Res BV 100 kHz

#Atten 10 dB -1.275 dBm

dB/ WWWMW
B

#UBW 300 kHz  Sweep 19.98 ms (1000 pts)

Mkr1 2.44415 GHz

1

Span 30 MHz

Data rate: 65 Mbps

Channel Frequency: 2442 MHz

Ref 11.2 dBm
#vg

Log

10

dB/

Offst

11.2

dB

PAvg

W1 52
33 FC

Center 2.462 GHz
#Res BV 100 kHz

#Atten 10 dB -11.53 dBm

Mkr1 2.46352 GHz

WMWWWW

Span 30 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pis)

Data rate: 65 Mbps

Channel Frequency: 2462 MHz
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6 dB Bandwidth

A TUVRheinland"

Section 15.247(a) (2)

Result Pass
Test Specification FCC Part 15 Section 15.247 (a) (2)
Requirement The minimum 6 dB bandwidth shall be at least 500 kHz.
Test Method:
EUT Spectrum Analyzer
Test Result:
Channel Lower Upper 6 dB o
P?gfc.)u)l D(al\tnabR:)te Frequency Frequency Frequency Bandwidth gg(ﬁgzl':;w
P (MHz) (MHz) (MHz) (MHz)
2412.00 2406.963 2417.028 10.065 12.069
1 2442.00 2436.963 2447.028 10.065 12.359
2462.00 2456.963 2467.028 10.065 12.166
b
2412.00 2407.203 2416.788 9.585 11.958
11 2442.00 2437.203 2446.707 9.504 12.065
2462.00 2457.003 2466.788 9.785 11.960

Test Report No.: 19660254 001
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Mkrd 2417028 GHz
Ref 20.2 dBm Atten 20 dB 0.926 dBm
#Peak 1
Lo-g = 3
10
dB/
Offst
1.2
dB
Center 2.412 GHz Span 20 MHz
#Hes BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2412991 GHz 7.227 dBm
2 (5] Freq 2408963 GHz 1.285 dBm
3 1) Freq 2417028 GHz 0.928 dBm
Data Rate: 1 Mbps Channel frequency: 2412 MHz
Mkr2 2.436963 GHz
Ref 20.2 dBm Atten 20 dB 2.826 dBm
#Peak 1
Log o "
10
dB/
Offst
11.2
dB
Center 2.442 GHz Span 20 MHz
#Res BV 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
Marker Trace Type X Axis Amplitude
1 1 Freq 2443491 GHz 5438 dBm
2 1) Freq 2438963 GHz 2,828 dBm
3 {1} Freq 2 447028 GHz 2.121 dBm

Data Rate: 1 Mbps

Channel frequency: 2442 MHz

Test Report No.: 19660254 001
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Mkr3 2467028 GHz
Ref 20.2 dBm Atten 20 dB 0.33 dBm
#Peak 1
Log = 2
10
dB/
Offst
1.2
dB
Center 2.462 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2462991 GHz 8.792 dBm
2 1) Freq 2 458963 GHz 0.98 dBm
3 (5] Freq 2467028 GHz 0.33 dBm
Data Rate: 1 Mbps Channel frequency: 2462 MHz
Mkr2 2.407203 GHz
Ref 20.2 dBm Atten 20 dB 2.49 dBm
#Peak 1
= =
10
dB/
Offst
1.2
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2412150 GHz £.808 dBm
2 (5] Freq 2407203 GHz 2.49 dBm
3 1} Freq 2416788 GHz 2381 dBm

Data Rate: 11 Mbps

Channel frequencies: 2412 MHz

Test Report No.: 19660254 001
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Mkr3 2.446707 GHz

Ref 20.2 dBm Atten 20 dB 2.877 dBm
#Peak 1
Lo-g = 3
10
dBf
Offst
1.2
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 2442130 GHz 9.087 dBm
2 (1} Freq 2 437203 GHz 2.072 dBm
3 1} Freq 2448707 GHz 2.877 dBm

Data Rate: 11 Mbps Channel frequency: 2442 MHz

Mkr3 2.466788 GHz
Ref 20.2 dBm Atten 20 dB 2.265 dBm

#Peak 1

Lﬂg EMWM\”&‘
10

11.2
dB

Center 2.462 GHz
#Res BW 100 kHz
Marker Trace

1 (1}

2 {1

3 (1)

Data Rate: 11 Mbps

Type
Freq
Freq
Freq

#/BYW 300 kHz
X Aais
2.482150 GHz
2.457003 GHz
2485788 GHz

Ty,

Span 20 MHz
Sweep 9.99 ms (1000 pts)
Amplitude
£.267 dBm
1.952 dBm
2265 dBm

Channel frequency: 2462 MHz

Test Report No.: 19660254 001
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Ref 20.2 dBm Atten 20 dB
#Peak

Log
10

a5/ . ‘\L\ﬁ_‘\/‘d\‘u"\i
Offst 1",

11.2
dB

Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
12.0690 MHz xdB  -26.00dB

Transmit Freq Error 27.080 kHz
x dB Bandwidth 14.687 MHz

Data rate: 1 Mbps 99% Occupied Bandwidth: Channel 2412MHz

Ref 20.2 dBm Atten 20 dB
#Peak
Log -

E}?ﬂ M M%

11.2
dB

Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
12.3587 MHz xd8  -6.00dB

Transmit Freq Ermror 32107 kH=z
x dB Bandwidth 9.120 MHz

Data rate: 1 Mbps 99% Occupied Bandwidth: Channel 2442MHz
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Ref 20.2 dBm Atten 20 dB
#Peak
Log &
10
dB/ .'-q\r%
Offst
11.2
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
12,1658 MHz xdB 60048
Transmit Freq Error 38.326 kHz
x dB Bandwidth 10.052 MHz
Data rate: 1 Mbps 99% Occupied Bandwidth: Channel 2462MHz
Ref 20.2 dBm Atten 20 dB
#Peak
Log
i mvv-w*"/ sy
dB/
Offst
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BUWW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
11.9579 MHz xdB 50043
Transmit Freq Error 3.341 khz
% dB Bandwidth 9.274 MHz
Data rate: 11 Mbps 99% Occupied Bandwidth: Channel 2412MHz
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Ref 20.2 dBm
#Peak

Log

10

dB/

Offst

1.2

dB

Center 2.442 GHz
#Res BV 100 kHz

Atten 20 dB

Span 25 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pis)

Occupied Bandwidth

Transmit Freq Emor
x dB Bandwidth

95.00 %
-6.00 dB

DOcc BW % Pwr
x dB

12.0650 MHz

36.742 kHz
9.564 MHz

Data rate: 11 Mbps

99% Occupied Bandwidth: Channel 2442MHz

Ref 20.2 dBm
#Peak

Log

10

dB/

Offst
11.2
dB

Center 2.462 GHz
#Res BWW 100 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

Atten 20 dB
Span 25 MHz
#/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occ BW % Pwr 99.00 %
11.9596 MHz xdg 60048
43.821 kHz
9.381 MHz

Data rate: 11 Mbps

99% Occupied Bandwidth: Channel 2462MHz

Test Report No.: 19660254 001
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Channel Lower Upper 6 dB o
Psrg?c.:c:ol D?&T)R:)t e Frequency Frequency Frequency Bandwidth gg(ﬁgzb;w
P (MHz) (MHz) (MHz) (MHz)
2412.00 2403.726 2420.262 16.536 16.493
6 2442.00 2433.701 2450.262 16.561 17.009
2462.00 2453.726 2470.262 16.536 16.493
2412.00 2403.726 2420.262 16.536 16.425
g 24 2442.00 2433.726 2450.237 16.511 16.767
2462.00 2453.701 2470.262 16.561 16.448
2412.00 2403.726 2420.262 16.536 16.446
54 2442.00 2433.726 2450.237 16.511 16.663
2462.00 2453.701 2470.262 16.561 16.458
Mkr3 2.420262 GHz
Ref 20.2 dBm Atten 20 dB -.354 dBm
#Peak
Lﬂg 1
10 2 2
dB/
Offst
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BV 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1 Freq 2411137 GHz -1.591 dBm
2 1) Freq 2403726 GHz -7.585 dBm
3 m Freq 2420262 GHz -7.354 dBm
Data Rate: 6 Mbps Channel frequencies: 2412 MHz
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Ref 20.2 dBm
#Peak

Log =

Atten 20 dB

1

Mkr3 2.450262 GHz
0.373 dBm

de Nanle

Offst
1.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 1) Freq 2.439135 GHz 5.488 dBm

2 (5] Freq 2.433701 GHz -0.804 dBm

3 1) Freq 2 450262 GHz -0.373 dBm
Data Rate: 6 Mbps Channel frequencies: 2442 MHz

Mkr2 2.453726 GHz
Ref 20.2 dBm Atten 20 dB 8.85 dBm
#Peak
Log 1
10 = 3
dB/
Offst
1.2 M
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 (5] Freq 2480511 GHz -2,858 dBm

2 (5] Freq 2453726 GHz -£.85 dBm

3 1} Freq 2470262 GHz 5,851 dBm

Data Rate: 6 Mbps

Channel frequencies: 2462 MHz

Test Report No.: 19660254 001
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Mkr3 2420262 GHz
Ref 20.2 dBm Atten 20 dB -1.079 dBm
#Peak
Log 1
10 z =
dB/
Offst
1.2
dB e
Center 2.412 GHz Span 25 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 2.413238 GHz 0,898 dBm
2 1) Freq 2403726 GHz -6.718 dBm
3 1} Freq 2.420262 GHz -7.079 dBm
Data Rate: 24 Mbps Channel frequencies: 2412 MHz
Mkr3 2.450237 GHz
Ref 20.2 dBm Atten 20 dB 0.417 dBm
#Peak 1
Lﬂg = 3
10
dB/
Offst
1.2
dB
Center 2.442 GHz Span 25 MHz
#Res BUW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type K Axis Amplitude
1 5} Freq 2441087 GHz 5.245 dBm
2 %)) Freq 2433726 GHz 0.187 dBm
3 5} Freq 2.450237 GHz 0.417 dBm

Data Rate: 24 Mbps

Channel frequencies: 2442 MHz

Test Report No.: 19660254 001
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Ref 20.2 dBm
#Peak

Log

10 z
dB/

Offst

11.2

dB M

Center 2.462 GHz
#Res BW 100 kHz
Marker Trace

1 {1

2 i

3 5y

Data Rate: 24 Mbps

Mkr2 2.453701 GHz

Atten 20 dB 8.304 dBm
1
3
fay LA T T
Span 25 MHz
#BW 300 kHz Sweep 9.99 ms (1000 pts)

Type K Axis Amplitude
Freq 2.483239 GHz -1.804 dBm
Freq 2.453701 GHz 8,204 dBm
Freq 2. 470262 GHz -£.042 dBm

Channel frequencies: 2462 MHz

Ref 20.2 dBm
#Peak

Log

10 =
dB/

Offst

1.2

dBwP"””"r

Center 2.412 GHz
#Res BW 100 kHz
Marker Trace

1 )

2 5y

3 5y

Data Rate: 54 Mbps

Mkr2 2.403726 GHz

Atten 20 dB £.223 dBm
1
=
Span 25 MHz
#BW 300 kHz Sweep 9.99 ms (1000 pts)
Type K Axis Amplitude
Freq 2.412913 GHz -0.202 dBm
Freq 2.403726 GHz -6.222 dBm
Freq 2.420262 GHz 8.4 dBm

Channel frequencies: 2412 MHz

Test Report No.: 19660254 001
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Mkrd 2450237 GHz
Ref 20.2 dBm Atten 20 dB 0.965 dBm
#Peak 1
3
Log =
10 ad ‘MMK,,‘
dB/ wWM"““"" YTPeT
Offst
1.2
dB
Center 2.442 GHz Span 25 MHz
#Hes BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2440438 GHz 8.817 dBm
2 (5] Freq 2433728 GHz 0.382 dBm
3 1) Freq 2450237 GHz 0.985 dBm
Data Rate: 54 Mbps Channel frequencies: 2442MHz
Mkr2 2.453701 GHz
Ref 20.2 dBm Atten 20 dB -8.304 dBm
#Peak
Log 1
10 = 3
dB/
Offst
1.2 M
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2483239 GHz -1.904 dBm
2 1) Freq 2 453701 GHz -8.304 dBm
3 (5] Freq 2470262 GHz -§.043 dBm

Data Rate: 54 Mbps

Channel frequencies: 2472 MHz
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Ref 20.2 dBm
#Peak

Log

10

dB/

Offst

11.2

dB

Center 2.412 GHz
#Res BW 100 kHz

Atten 20 dB

Span 25 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

Occ BW % Pwr
x dB

16.4926 MHz

-3.361 kHz
16.527 MHz

Data Rate: 6 Mbps

99% Occupied Bandwidth: Channel 2412MHz

Ref 11.2 dBm #Atten 10 dB
#Peak
M
Log
10
dB/
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.0094 MHz xdg 60045
Transmit Freq Ermor 109.686 kHz
x dB Bandwidth 16.561 MHz

Data Rate: 6 Mbps

99% Occupied Bandwidth: Channel 2442MHz
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Ref 20.2 dBm Atten 20 dB
#Peak
Log VY P
10 > S <
dB/f
Offst
11.2
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.4925 MHz xdB 50045
Transmit Freq Error -986.289 Hz
% dB Bandwidth 16.538 MHz
Data Rate: 6 Mbps 99% Occupied Bandwidth: Channel 2462MHz
Ref 20.2 dBm Atten 20 dB
#Peak
Log
10 W
dB/
Offst M e
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4251 MHz xd3 60045
Transmit Freq Error -3.939 kHz
% dB Bandwidth 16.514 MHz
Data Rate: 24 Mbps 99% Occupied Bandwidth: Channel 2412MHz
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Ref 11.2 dBm #Atten 10 dB
#Peak jfw_“
Log

10 Lttt ot

dB/

Offst
11.2
dB

Mk{'_*w

Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.7666 MHz xdB  -6.00dB

Transmit Freq Error 68.824 kHz
» dB Bandwidth 16.507 MHz

Data Rate: 24 Mbps 99% Occupied Bandwidth: Channel 2442MHz

Ref 20.2 dBm Atten 20 dB
#Peak

Log

10 - s L “—
dB/

Offst

11.2
dB

Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.4477 MHz xd8  -6.00dB

Transmit Freq Error -2.657 kHz
¥ dB Bandwidth 16.523 MHz

Data Rate: 24 Mbps 99% Occupied Bandwidth: Channel 2462MHz
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Ref 20.2 dBm Atten 20 dB
#Peak
L
139 > L
dB/
Offst
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4464 MHz xdB  600dB
Transmit Freq Error -571.405 Hz
x dB Bandwidth 16.537 MHz
Data Rate: 54 Mbps 99% Occupied Bandwidth: Channel 2412MHz
Ref 11.2 dBm #itten 10 dB
#Peak M
Log
10
dB/
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
16.6626 MHz xdB  600dB
Transmit Freq Error 41.043 kHz
x dB Bandwidth 16.532 MHz
Data Rate: 54 Mbps 99% Occupied Bandwidth: Channel 2442MHz
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Ref 20.2 dBm Atten 20 dB

#Peak

Log
10 > “
dB/

Offst

11.2

dB

Center 2.462 GHz Span 25 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

16.4581 MHz xd5 60048

Transmit Freq Error -5.340 kHz
% dB Bandwidth 16.531 MHz

Data Rate: 54 Mbps

99% Occupied Bandwidth: Channel 2462MHz

Test Report No.: 19660254 001 Date: 28.10.2016
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A TUVRheinland"

802.11 | Data Rate FCha“"e' . Lower . Upper B 6dB L | 99% OBW
Protocol (Mbps) requency requency requency andwidt (MHz)
(MHz) (MHz) (MHz) (MHz)
2412.00 2403.126 2420.837 17.711 17.632
6.5 2442.00 2433.101 2450.862 17.761 17.916
2462.00 2453.101 2470.887 17.786 17.639
2412.00 2403.101 2420.837 17.736 17.620
n 39 2442.00 2433.101 2450.862 17.761 17.773
2462.00 2453.101 2470.887 17.786 17.614
2412.00 2403.101 2420.862 17.761 17.617
65 2442.00 2433.101 2450.887 17.786 17.773
2462.00 2453.101 2470.887 17.786 17.629
Mkr3 2.420837 GHz
Ref 20.2 dBm Atten 20 dB 9.303 dBm
#Peak
Log N
10 = < 3
dB/
Offst
1.2
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #UBWW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 4] Freq 2.413014 GHz -3.118 dBm
2 4] Freq 2.403126 GHz -8.356 dBm
3 4] Freq 2 420837 GHz -8.303 dBm

Data Rate: 6.5 Mbps

Channel: 2412 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Mkr2 2.433101 GHz

Ref 20.2 dBm Atten 20 dB 0.585 dBm
#Peak N
Log = 3
10 WW
dBl g
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Fraq 2.442883 GHz 5378 dBm
2 1) Freq 2.433101 GHz -0.585 dBm
3 IRy Freq 24508682 GHz -0.485 dBm
Data Rate: 6.5 Mbps Channel: 2442 MHz

Mkr3 2.470887 GHz

Ref 20.2 dBm Atten 20 dB -11.21 dBm
#Peak
Log
10 - 5 -
dB/
Offst
1.2
dB
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 2 453885 GHz -5.13 dBm
2 L] Freq 2.453101 GHz -11.41 dBm
3 i Freq 2 4TOBET GHz -11.21 dBm
Data Rate: 6.5 Mbps Channel: 2462 MHz
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Mkr2 2.403101 GHz
Ref 20.2 dBm Atten 20 dB 4.417 dBm
#Peak
Log 1
10 =3 =
dB/
Offst
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 mn Fraq 2413314 GHz -2 §37 dBm
2 el Fraq 2.403101 GHz 5417 dBm
3 mn Fraq 2 420887 GHz -8.736 dBm
Data Rate: 39 Mbps Channel: 2412 MHz

Mkr3 2.450862 GHz
Ref 20.2 dBm Atten 20 dB 0.683 dBm
#Peak 1
Lﬂg = 3
dBl  ypaeirdes SRAN P
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 2.443539 GHz 8.2 dBm
2 1) Freq 2.433101 GHz 0.198 dBm
3 {1} Freq 2.450862 GHz 0.883 dBm
Data Rate: 39 Mbps Channel: 2442 MHz
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Mkr3 2.470887 GHz

Ref 20.2 dBm Atten 20 dB -10.76 dBm
#Peak
Log .
10 z 3
dB/
Offst
11.2
dB T
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 (1) Freq 2.480811 GHz -4.158 dBm

2 ) Freq 2.453101 GHz -9.994 dBm

3 (1) Freq 2 470887 GHz -10.78 dBm

Data Rate: 39 Mbps Channel: 2462 MHz

Mkr2 2.403101 GHz
Ref 20.2 dBm Atten 20 dB 85.692 dBm
#Peak
L'D-g 1
10 = =
dB/
Offst
11.2
dB ‘““""‘M
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 i Freq 2.413584 GHz -1.738 dBm

2 i Freq 2.403101 GHz -£.692 dBm

3 i Freq 2 420862 GHz -£.387 dBm

Data Rate: 65 Mbps

Channel: 2412 MHz

Test Report No.: 19660254 001

Date: 28.10.2016
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Mkr3 2.450887 GHz

Ref 20.2 dBm Atten 20 dB 0.071 dBm
#Peak 1
Lﬂg z 3
10
dB/
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 IRH] Freq 2440111 GHz 8.218 dBm

2 IRH] Freq 2433101 GHz 0.281 dBm

3 IRH] Freq 2 450887 GHz 0.071 dBm

Data Rate: 65 Mbps Channel: 2442MHz
Mkr3 2.470887 GHz
Ref 20.2 dBm Atten 20 dB -9.547 dBm
#Peak
Log
10 z =
dB/
Offst
11.2
dB Ty
Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude

1 IRH] Freq 2 484515 GHz -3.967 dBm

2 ) Freq 2 453101 GHz -10.11 dBm

3 IRH] Freq 2 ATDBET GHz -9.547 dBm

Data Rate: 65 Mbps

Channel: 2462 MHz
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Ref 20.2 dBm Atten 20 dB

#Peak

Log

10 - <«

dB/f

Offst

11.2

dB

Center 2.412 GHz Span 25 MHz

#Res BW 100 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6317 MHz xd5 60048
Transmit Freq Error 4912 kHz
% dB Bandwidth 17.674 MHz
Data Rate: 6.5 Mbps 99% Occupied Bandwidth: Channel 2412MHz
Ref 11.2 dBm #Atten 10 dB
#Peak
W%

Log

10

dB/

Offst

11.2

dB

Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.9157 MHz xd5  6.00dB
Transmit Freq Error 33.084 kHz
% dB Bandwidth 17.768 MHz
Data Rate: 6.5 Mbps 99% Occupied Bandwidth: Channel 2442MHz
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Ref 20.2 dBm Atten 20 dB

#Peak

Log

10 > <«

dB/

Offst

11.2

dB

Center 2.462 GHz Span 25 MHz

#Res BW 100 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6387 MHz xdB 50045

Transmit Freq Error 4.733 kHz
¥ dB Bandwidth 17.743 MHz

Data Rate: 6.5 Mbps

99% Occupied Bandwidth: Channel 2462MHz

Ref 20.2 dBm Atten 20 dB

#Peak

Log

10 = «

dB/

Offst TRk

11.2

dB

Center 2.412 GHz Span 25 MHz

#Res BW 100 kHz #F/BW 1 MHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.6196 MHz xd5 60040

Transmit Freq Error 5.050 kHz
% dB Bandwidth 17.738 MHz

Data Rate: 39 Mbps

99% Occupied Bandwidth: Channel 2412MHz

Test Report No.: 19660254 001
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Ref 11.2 dBm #Atten 10 dB

#Peak éwwm
Log

10 PURPIVEL

dB/

Offst
11.2
dB

Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth OccBW % Pwr  99.00 %
17.7732 MHz xdB  -6.00dB

Transmit Freq Error 13.202 kHz
% dB Bandwidth 17.753 MHz

Data Rate: 39 Mbps 99% Occupied Bandwidth: Channel 2442MHz

Ref 20.2 dBm Atten 20 dB

#Peak

Log

10 > =
dB/

Offst

1.2

dB

Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth OccBW % Pwr  99.00 %
17.6135 MHz xdB  -6.00dB

Transmit Freq Error -2.872 kHz
% dB Bandwidth 17.736 MHz

Data Rate: 39 Mbps 99% Occupied Bandwidth: Channel 2462MHz
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Ref 20.2 dBm Atten 20 dB
#Peak
Log
10 = <«
dB/
Offst
11.2
dB
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.6170 MHz xd3 60043
Transmit Freq Error 1.360 kHz
x dB Bandwidth 17.754 MHz
Data Rate: 65 Mbps 99% Occupied Bandwidth: Channel 2412MHz
Ref 11.2 dBm #Atten 10 dB
#Peak M
Log
10
dB/
Offst
11.2
dB
Center 2.442 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.7732 MHz xd8 60043
Transmit Freq Ermror 10.253 kHz
x dB Bandwidth 17.756 MHz
Data Rate: 65 Mbps 99% Occupied Bandwidth: Channel 2442MHz
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Ref 20.2 dBm
#Peak

Log

10

dB/

Offst

1.2

dB

Center 2.462 GHz
#Res BUW 100 kHz

Occupied Bandwidth

Transmit Freq Error
¥ dB Bandwidth

Atten 20 dB !
aghr e .;‘\/‘N—wv——m |
Span 25 MHz
#F/BW 1 MHz Sweep 9.99 ms (1000 pts) .
Occ BW % Pwr 99.00 %
17.6290 MHz xd3 60048 1}
-6.745 kHz
17.761 MHz

Data Rate: 65 Mbps

99% Occupied Bandwidth: Channel 2462MHz

Test Report No.: 19660254 001
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Band-edge Compliance

Result
Test Specification

Detector Function
Requirement

Test Method:

A TUVRheinland"

Section 15.247(d)
Pass

FCC Part 15 Section 15.247(d)

Peak

In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits.

EUT Spectrum Analyzer
Test Result: Wi-Fi
Data Value at Band Edge L
802.11 Rate Channel Reference | Band Edge | Limit
Protocol (Mbps) Frequenc Value B Value A-B (dBc)
P vy (MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)

2412 2397.05 -35.13 8.48 -43.61 -30.00

1
2462 2483.5 -39.52 8.48 -48.00 -30.00

b

2412 2397.49 -29.49 9.41 -38.90 -30.00

11
2462 2484.43 -42.22 9.41 -51.63 -30.00

Note: The channel no. 7 (2442 MHz) found to contain the maximum PSD level and is used to establish the
reference level.
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Ref 11.2 dBm
#Peak

Log

10

dB/

Offst

11.2

dB

#Atten 10 dB

M1 52
53 FC

Center 2.442 GHz

#Res BW 100 kHz #/BW 300 kHz

Sweep 9.99 ms (1000 pts)

Mkr1 2.442991 GHz
8.485 dBm

Span 20 MHz

Reference Level Plot: 1Mbps

Ref 11.2 dBm
#Peak

Log

10

dB/

Offst

1.2

dB

#Atten 10 dB

M1 52
53 FC

Center 2.442 GHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 9.99 ms (1000 pis)

Mkr1 2.442150 GHz
9.412 dBm

Span 20 MHz

Reference Level Plot: 11Mbps
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Mkr2 2.39705 GHz
Ref 11.2 dBm #Atten 10 dB -28.32 dBm
#Peak
Log
10
dB/ =
Offst 1
1.2 Nj\/“? W \/\W
dB
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.40000 GHz -35.13 dBm
2 1) Freq 2.39705 GHz -28.32 dBm

Data Rate: 1 Mbps

Channel frequency: 2412 MHz

Ref 11.2 dBm #Atten 10 dB
#Peak
Log
10
dB/
O Ve,
11.2 5
" W
Center 2.462 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 248350 GHz -39.52 dBm

Data Rate: 1 Mbps

Channel frequency: 2462 MHz
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Mkr2 2.39749 GHz
Ref 11.2 dBm #Atten 10 dB -27.93 dBm
#Peak
Log
10
dB/ =g
Offst
11.2
dB
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 WM Freq 240000 GHz -29.49 dBm
2 WM Freq 239749 GHz -27.93 dBm

Data Rate: 11 Mbps

Channel frequency: 2412 MHz

Ref 11.2 dBm #itten 10 dB
#Peak
Log
10
dB/
Offst
11.2 17
dB
Center 2.462 GHz Span 60 MHz
#Res BUW 100 kHz #V/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1] Freq 248350 GHz -42.22 dBm
2 1 Freq 2.48443 GHz -39.4 dBm

Data Rate: 11 Mbps

Channel frequency: 2462 MHz
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Data Value at Band Edge
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequenc Value B Value A-B (dBc)
y (MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)
2412 2398.61 -32.97 5.30 -38.27 -30.00
6
2462 2483.5 -39.82 5.30 -45.12 -30.00
2412 2395.8 -33.14 6.27 -39.41 -30.00
g 24
2462 2483.5 -38.74 6.27 -45.01 -30.00
2412 2439.885 -30.82 6.09 -36.91 -30.00
54
2462 2483.5 -38.64 6.09 -44.73 -30.00

Note: The channel no. 7 (2442 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Ref 11.2 dBm

#Peak
Log

11.2
dB

M1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

#Atten 10 dB

e
10

dB/

Offst W

Mkr1 2.44048 GHz
5.296 dBm

1

Span 30 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 6 Mbps
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Ref 11.2 dBm
#Peak
Log
10

dB/
Offst
1.2
db

#Atten 10 dB

ot

M1 52
53 FC

Center 2.442 GHz

#Res BW 100 kHz #/BW 300 kHz

Sweep 9.99 ms (1000 pts)

Mkr1 2.44075 GHz
6.27 dBm

Mty

Span 30 MHz

Reference Level Plot: 24 Mbps

Ref 11.2 dBm #Atten 10 dB

dB

M1 52
33 FC

Center 2.442 GHz

#Res BUW 100 kHz #/BW 300 kHz

#Peak
Log
10
dB/
Offst
1.2

Sweep 9.99 ms (1000 pts)

Mkr1 2.43943 GHz
6.085 dBm

Span 30 MHz

Reference Level Plot: 54 Mbps
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Data Rate: 6 Mbps

Mkr2 2.39861 GHz
Ref 11.2 dBm #Atten 10 dB -30.65 dBm
#Peak
Log
10
dB/ -
Offst 1 %
11.2 | ittt
dB
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.40000 GHz -32.97 dBm
2 1) Freq 239861 GHz -30.65 dBm

Channel frequency: 2412 MHz

Data Rate: 6 Mbps

Ref 11.2 dBm #Atten 10 dB
#Peak
Log
10
dBf
Offst
1.2 b
dB
Center 2.462 GHz Span 60 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 248350 GHz -39.62 dBm

Channel frequency: 2462 MHz
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Data Rate: 24 Mbps

Mkr2 2.39580 GHz
Ref 11.2 dBm #Atten 10 dB -32.38 dBm
#Peak
Log
10
dB/
Offst ] 1
1.2
dB
Center 2.412 GHz Span 40 MHz
#Res BUW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type K Axis Amplitude
1 1) Freq 2.40000 GHz -23.14 dBm
2 1) Freq 239580 GHz -32.38 dBm

Channel frequency: 2412 MHz

Ref 11.2 dBm
#Peak

Log

10

dB/

Offst

11.2

dB M

Center 2.462 GHz
#Res BW 100 kHz
Marker Trace Type
1 1) Freq

Data Rate: 24 Mbps

#Atten 10 dB

WW

Span 60 MHz
#VBW 300 kHz Sweep 9.99 ms (1000 pts)
X Axis Amplitude
2.48350 GHz -38.74 dBm

Channel frequency: 2462 MHz
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Data Rate: 54 Mbps

Mkr2 2.39885 GHz
Ref 11.2 dBm #Atten 10 dB -30.19 dBm
#Peak
Leg
10
dB/ =
Offst il
11.2 W i
dB
Center 2.412 GHz Span 40 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2.40000 GHz -30.82 dBm
2 f5}] Freq 2.39885 GHz -30.19 dBm

Channel frequency: 2412 MHz

Ref 11.2 dBm
#Peak

Center 2.462 GHz
#Res BW 100 kHz
Marker Trace Type
1 )] Fraq

Data Rate: 54 Mbps

#Atten 10 dB

Span 60 MHz
#VBW 300 kHz Sweep 9.99 ms (1000 pts)
X Axis Amplitude
2.48350 GHz -28.84 dBm

Channel frequency: 2462 MHz

Test Report No.: 19660254 001

Date: 28.10.2016 Page 71 of 99



www.tuv.com
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Data Value at Band Edge
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequenc Value B Value A-B (dBc)
y (MHz) Frequency Value A (dBm) (dBc)
(MHz2) (dBm)
2412 2398.57 -34.39 5.43 -39.82 -30.00
MCSO0
(6.5)
2462 2483.5 -39.43 5.43 -44.86 -30.00
2412 2400 -34.29 6.47 -40.76 -30.00
MCS4
" (39)
2462 2483.5 -39.60 6.47 -46.07 -30.00
2412 2399.85 -35.67 6.25 -41.92 -30.00
MCS7
(65)
2462 2483.5 -38.76 6.25 -45.01 -30.00

Note: The channel no. 7 (2442 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Ref 11.2 dBm
#Peak

Log

11.2
dB

M1 52
53 FC

Center 2.442 GHz
#Res BW 100 kHz

L v oo
g?:st M WW

Mkr1 2.44424 GHz

#Atten 10 dB 5.428 dBm

Span 30 MHz
Sweep 9.99 ms (1000 pts)

#VBW 300 kHz

Reference Level Plot: 6.5 Mbps
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Ref 11.2 dBm
#Peak

Log

10

dB/

Oftst
11.2
dB

M1 52
53 FC

Center 2.442 GHz
#Res BV 100 kHz

#Atten 10 dB 6.474 dBm

Mkr1 2.44253 GHz

WWMUMW

Span 30 MHz
#VBW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 39 Mbps

Ref 11.2 dBm
#Peak

Log

10

dB/

SISt gt

dB

M1 52
33 FC

Center 2.442 GHz
#Res BW 100 kHz

Mkr1 2.44295 GHz
#Atten 10 dB 6.258 dBm
Span 30 MHz
#/BW 300 kHz Sweep 9.99 ms (1000 pts)

Reference Level Plot: 65 Mbps
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Data Rate: 6.5 Mbps

Mkr2 2.39857 GHz
Ref 11.2 dBm #Atten 10 dB -32.4 dBm
#Peak
Log
10
dB/
Offst -
11.2
dB
Center 2.412 GHz Span 40 MHz
#Hes BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5] Freq 2.40000 GHz -34.39 dBm
2 (5] Freq 239857 GHz -32.4 dBm

Channel frequency: 2412 MHz

Data Rate: 6.5 Mbps

Ref 11.2 dBm #hAtten 10 dB
#Peak
Log
10
dB/
Offst
11.2 o
® M
Center 2.462 GHz Span 60 MHz
#Res BV 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Aaxis Amplitude
1 1) Freq 2 48350 GHz -29.43 dBm

Channel frequency: 2462 MHz
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Ref 11.2 dBm #Atten 10 dB
#Peak
Log
10
dB/
Offst +
dB
Center 2.412 GHz Span 40 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 240000 GHz -34.29 dBm

Data Rate: 39 Mbps

Channel frequency: 2412 MHz

Data Rate: 39 Mbps

Ref 11.2 dBm #Atten 10 dB
#Peak
Log
10
dB/
Offst
1.2 .
dB M
Center 2.462 GHz Span 60 MHz
#Hes BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2.48350 GHz -39.6 dBm

Channel frequency: 2462 MHz
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Data Rate: 65 Mbps

Ref 11.2 dBm #Atten 10 dB
#Peak
Log
10
dBf
Offst i
1.2 0 b,
dB
Center 2.412 GHz Span 40 MHz
#Hes BYV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5} Freq 2.40000 GHz -35.67 dBm
2 ) Freq 2.39985 GHz -32.64 dBm

Channel frequency: 2412 MHz

Ref 11.2 dBm
#Peak

Log

10

dB/

Offst
11.2

B e

Center 2.462 GHz
#Res BW 100 kHz

Marker Trace Type
1 {1} Freq

Data Rate: 65 Mbps

#Atten 10 dB

oty

Span 60 MHz
#/BW 300 kHz Sweep 9.99 ms (1000 pts)
X Axis Amplitude
248350 GHz -38.78 dBm

Channel frequency: 2462 MHz
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Conducted Spurious Emission

WiFi
Mkr1 30.0 MHz

Ref 21.2 dBm #hAtten 20 dB -46.97 dBm
Peak

Log

10

dB/

Offst

11.2

dB

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UBW 300 kHz Sweep 100.5 ms (401 pts)
Mkr2 2.91 GHz

Ref 22.2 dBm Atten 25 dB -27.93 dBm
Peak

Log

10

dB/

Offst -

11.2

dB RIS N NSty
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)

Marker Trace Type ¥ Axis Amplitude
1 W Freq 2.40 GHz 15.4 dBm
2 1) Freq 291 GHz -27.93 dBm

Data Rate: 1Mbps Channel frequency: 2412 MHz
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Mkr2 2.85 GHz
Ref 22.2 dBm Atten 25 dB -28.49 dBm
Peak
Log
10
dB/
Offst .
11.2
dB PRI R o ™ PPN NI AP P b
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 m Freq 2.47 GHz 18.1 dBm
2 0] Freq 2.85 GHz -28.49 dBm
Data Rate: 1Mbps Channel frequency: 2462 MHz

Mkr2 2.91 GHz

Ref 22.2 dBm Atten 25 dB -28.68 dBm
Peak
Log
10
dB/
Offst .
1.2
dB SR L e S R e i
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Warker Trace Type ¥ Axis Amplitude
1 Il Freq 2.40 GHz 17.19 dBm
2 i1 Freq 291 GHz -28.68 dBm
Data Rate: 11Mbps Channel frequency: 2412 MHz
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Mkr2 2.98 GHz
Ref 22.2 dBm Atten 25 dB -29.2 dBm
Peak
Log
10
dB/
Offst
1.2 .
dB S D o e MU PN P, Wbty
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Warker Trace Type X Axis Amplitude
1 1) Freg 2.47 GHz 18 dBm
2 1) Freq 2,98 GHz -29.2 dBm
Data Rate: 11Mbps Channel frequency: 2462 MHz
Mkr1 878.8 MHz
Ref 22.2 dBm Atten 25 dB -30.32 dBm
Peak
Log
10
dB/
Offst
11.2
dB

M1 52
53 FC
AA
Start 30 MHz Stop 1 GHz
Res BW 3 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Mkr1 2.40 GHz
Ref 22.2 dBm Atten 25 dB 13.49 dBm
Peak
Log
10
dB/
Offst
11.2 2
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.40 GHz 13.49 dBm
2 {1} Freq 7.18 GHz -30.4% dBm
Data Rate: 6Mbps Channel frequency: 2412 MHz
Mkr2 3.74 GHz
Ref 22.2 dBm Atten 25 dB -28.66 dBm
Peak
Log
10
dB/
Offst .
11.2
dB T T o e P PR S Wt
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 1) Freq 2.47 GHz 13.29 dBm
2 1) Freq 2.74 GHz -28.66 dBm
Data Rate: 6Mbps Channel frequency: 2462 MHz
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Ref 22.2 dBm
Peak

Start 1 GHz
Res BW 3 MHz
Marker Trace Type
1 {1} Freq
2 (L} Freq

Data Rate: 24Mbps

Atten 25 dB

Log

10

dB/

Offst

11.2 =2

dB e e ettt o gt ot Tk

Mkr2 4.57 GHz
-31 dBm

Stop 26.5 GHz
VBW 3 MHz Sweep 255 ms (401 pts)
¥ Axis Amplitude
2.40 GHz 12,84 dBm
4.57 GHz -31 dBm

Channel frequency: 2412 MHz

Data Rate: 24Mbps

Mkr2 4.44 GHz
Ref 22.2 dBm Atten 25 dB -29.87 dBm
Peak
Log
10
dB/
Offst
11.2 =
dB amesmipearoird T A ettt it dim e PR
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
W arker Trace Type K Axis Amplitude
1 1) Freq 2.47 GHz 12,75 dBm
2 1) Freq 4.44 GHz -29.87 dBm

Channel frequency: 2462 MHz
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Mkr2 4.76 GHz
Ref 22.2 dBm Atten 25 dB -31.6 dBm
Peak "
Log
10
dB/
Offst
11.2 z
dB WWWWM
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Warker Trace Type X Axis Amplitude
1 el Freq 2.40 GHz 12.3 dBm
2 1) Freq 476 GHz -31.6 dBm
Data Rate: 54Mbps Channel frequency: 2412 MHz
Mkr1 2.47 GHz
Ref 22.2 dBm Atten 25 dB 12.23 dBm
Peak *
Log
10
dB/
Offst
11.2 2
dB IR o AU P S W b
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 m Freq 2.47 GHz 12.23 dBm
2 0] Freq 7.08 GHz -30.56 dBm
Data Rate: 54Mbps Channel frequency: 2462 MHz
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Ref 22.2 dBm
Peak

Log

10

dB/f

Offst

1.2

dB

Atten 25 dB

WMWWW“WWWWWW

Mkr1 391.3 MHz
-30.48 dBm

Data Rate: 6.5 Mbps

M1 52
53 FC
AL
Start 30 MHz Stop 1 GHz
Res BW 3 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Mkr1 2.40 GHz
Ref 22.2 dBm Atten 25 dB 11.27 dBm
Peak L
Log
10
dB/
Offst
11.2 2
dB TIPS ENR L Sl
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 I&h Freq 2.40 GHz 11.27 dBm
2 Il Fraq 7.08 GHz -20.82 dBm

Channel frequency: 2412 MHz
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Ref 22.2 dBm
Peak 1
Log

10

dB/

Offst

11.2 =
dB

Start 1 GHz
Res BW 3 MHz

Marker Trace Type
1 {1 Freq

2 0] Freq

Data Rate: 6.5 Mbps

Atten 25 dB

Mkr1 2.47 GHz
11.21 dBm

Stop 26.5 GHz
VBW 3 MHz Sweep 255 ms (401 pts)
¥ Axis Amplitude
2.47 GHz 11.21 dBm
7.08 GHz -30.98 dBm

Channel frequency: 2462 MHz

Ref 22.2 dBm
Peak 1
Log

10

dB/

Offst

11.2 2
dB

Start 1 GHz
Res BW 3 MHz

W arker Trace Type
1 {1} Freq

2 1) Fraq

Data Rate: 39 Mbps

Atten 25 dB

Mkr1 2.40 GHz
10.85 dBm

Stop 26.5 GHz
Sweep 255 ms (401 pts)
Amplitude

10.85 dBm
-30.54 dBm

VBW 3 MHz
X Axis
2.40 GHz
7.06 GHz

Channel frequency: 2412 MHz
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Mkr1 2.47 GHz
Ref 22.2 dBm Atten 25 dB 9.793 dBm
Peak 1
Log
10
dB/
Offst
11.2 2
dB PP NI b et S S R ST SRS
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 ] Freq 2.47 GHz 9.793 dBm
2 m Freq 7.08 GHz -31.3 dBm
Data Rate: 39 Mbps Channel frequency: 2462 MHz
Mkr1 2.40 GHz
Ref 22.2 dBm Atten 25 dB 11.54 dBm
Peak *
Log
10
dB/
Offst
11.2 =2
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Warker Trace Type ¥ Axis Amplitude
1 1 Freq 2.40 GHz 11.54 dBm
2 1 Freq 7.06 GHz -30.72 dBm
Data Rate: 65 Mbps Channel frequency: 2412 MHz
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Mkr1 2.47 GHz
Ref 22.2 dBm Atten 25 dB 9.894 dBm
Peak 1
Log
10
dB/
Offst
11.2 2
Start 1 GHz Stop 26.5 GHz
Res BW 3 MHz VBW 3 MHz Sweep 255 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.47 GHz 9.894 dBm
2 1 Freq 7.08 GHz -31.25 dBm
Data Rate: 65 Mbps Channel frequency: 2462 MHz
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Section 15.209 and 15.205

Pass

Restricted Bands of Operation

Result

Test Specification FCC Part 15 Section 15.209 &15.205

Test Method ANSI C63.10-2013

Measurement Location Semi Anechoic Chamber

Measuring Distance 3m

Detection QP for frequency below 1GHz, Average for frequency above 1GHz

Requirement As per the limits mentioned in the bellow table

Limit for Radiated Emission of Section 15.209:

Frequency Field strength Field strength Distance of
(MHz) (uV/m) (dBpV/m) Measurement (m)
0.009 — 0.490 2400/F (kHz) 48.50 — 13.80 3007
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * The limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to
88.50 — 53.80, 53.80 — 43.00 and 49.5dBuV/m at 3m range by extrapolation calculation and the
measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000
MHz Radiated emission limits in these three bands are based on measurements employing an
average detector.
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Test results:

For frequency Range 9kHz - 1 GHz

No emissions found in this frequency range.

For frequency above 1GHz

Test results for worst case data rate are listed below.

802.11 b mode

mode | Data rates Channel | Polarization | Frequency varlr:,liajgile\zm déllTvI;m mzrgm
2390(Pk) 45.94 74 -28.06
2390(Av) 39.52 54 -14.48
v 2412(Pk) 90.49 * -
2412(Av) 87.7 * -
4824(Pk) 52.76 74 -21.24
4824(Av) 45.9 54 -8.1
Low
2390(Pk) 56.37 74 -17.63
2390(Av) 51.2 54 -2.8
’ 2412(Pk) 104.49 * -
2412(Av) 101.57 * -
4824(Pk) 53.8 74 -20.2
4824(Av) 47.86 54 -6.14
v 4874(PK) 51.26 74 -22.74
] MID 4874(Av) 40.49 54 -13.51
H 4874(PK) 51.02 74 -22.98
b 4874(Av) 40.74 54 -13.26
2483.5(Pk) 49.96 74 -24.04
2483.5(Av) 33.11 54 -20.89
v 2462(Pk) 94.47 * -
2462(Av) 86.43 * -
4924(Pk) 54.48 74 -19.52
High 4924 (Av) 47.46 54 -6.54
2483.5(Pk) 57.73 74 -16.27
2483.5(Av) 46.44 54 -7.56
’ 2462(Pk) 109.02 * -
2462(Av) 100.75 * -
4924(PkK) 54.99 74 -19.01
4924 (Av) 50.22 54 -3.78
2390(Pk) 44.64 74 -29.36
11 Low \ 2390(Av) 32.97 54 -21.03
2412(Pk) 94.5 * -
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2412(Av) 86.59 * -
4824(Pk) 52.22 74 -21.78
4824(Av) 38.8 54 -15.2
2390(Pk) 57.73 74 -16.27
2390(Av) 46.61 54 -7.39
’ 2412(Pk) 109.02 * -
2412(Av) 100.88 * -
4824(Pk) 52.14 74 -21.86
4824(Av) 39.03 54 -14.97
v 4874(Pk) 49.83 74 -24.17
MID 4874(Av) 37.86 54 -16.14
H 4874(PK) 49.84 74 -24.16
4874(Av) 38 54 -16
2483.5(Pk) 44 .21 74 -29.79
2483.5(Av) 34.2 54 -19.8
y 2462(Pk) 95.82 * -
2462(Av) 87.85 * -
4924(PkK) 51.79 74 -22.21
High 4924 (Av) 39.68 54 -14.32
2483.5(Pk) 56.19 74 -17.81
2483.5(Av) 47.31 54 -6.69
’ 2462(Pk) 110.25 * -
2462(Av) 102.52 * -
4924(PK) 53.77 74 -20.23
4924(Av) 41.35 54 -12.65
802.11 g mode
mode l!)a?(teas Channel Polarization | Frequency val:ﬁia:gr:‘?/m dlg:::;m ma:irgln
2390(Pk) 50.63 74 -23.37
2390(Av) 35.81 54 -18.19
2412(Pk) 88.72 * -
2412(Av) 79.48 * -
4824(Pk) 50.73 74 -23.27
4824(Av) 37.64 54 -16.36
g 6 Low Vv
2390(Pk) 45.76 74 -28.24
2390(Av) 30.98 54 -23.02
2417(Pk) 95.32 * -
2417(Av) 86.23 * -
4834(Pk) 49.66 74 -24.34
4834(Av) 39.77 54 -14.23
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2390(Pk) 65.58 74 -8.42
2390(Av) 49.7 54 -4.3
2412(Pk) 102.91 * -
2412(Av) 93.53 * -
4824(Pk) 50.6 74 -23.4
4824(Av) 37.85 54 -16.15
2390(Pk) 61.22 74 -12.78
2390(Av) 45.65 54 -8.35
2417(Pk) 106.98 * -
2417(Av) 98.13 * -
4834(Pk) 52.23 74 -21.77
4834(Av) 40.13 54 -13.87
4874(Pk) 50.04 74 -23.96
Mid 4874(Av) 38.49 54 -15.51
4874(Pk) 50.58 74 -23.42
4874(Av) 38.58 54 -15.42
2483.5(Pk) 57.56 74 -16.44
2483.5(Av) 38.47 54 -15.53
2462(Pk) 89.02 * -
2462(Av) 79.33 * -
4924(Pk) 51.11 74 -22.89
4924(Av) 38.06 54 -15.94
2483.5(Pk) 52.22 74 -21.78
2483.5(Av) 33.88 54 -20.12
2457(Pk) 95.52 * -
2457 (Av) 88.95 * -
4914(Pk) 50.10 74 -23.9
High 4914(Av) 37.76 54 -16.24
2483.5(Pk) 70.92 74 -3.08
2483.5(Av) 53.32 54 -0.68
2462(Pk) 103.74 * -
2462(Av) 94.04 * -
4924(Pk) 50.41 74 -23.59
4924(Av) 38.4 54 -15.6
2483.5(Pk) 66.46 74 -7.54
2483.5(Av) 49.34 54 -4.66
2457(Pk) 107.02 * -
2457 (Av) 98.23 * -
4914(Pk) 52.11 74 -21.89
4914(Av) 40.06 54 -13.94
2390(Pk) 48.66 74 -25.34
24 Low 2390(Av) 35.65 54 -18.35
2412(Pk) 89.91 * -
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2412(Av) 79.37 * -
4824(Pk) 49.48 74 -24.52
4824(Av) 37.71 54 -16.29
2390(Pk) 66.91 74 -7.09
2390(Av) 50.26 54 -3.74
’ 2412(Pk) 104.04 * -
2412(Av) 93.54 * -
4824(Pk) 50.81 74 -23.19
4824(Av) 37.87 54 -16.13
v 4874(Pk) 50.41 74 -23.59
Vg 4874(Av) 38.06 54 -15.94
’ 4874(Pk) 50.27 74 -23.73
4874(Av) 38.32 54 -15.68
2483.5(Pk) 50.66 74 -23.34
2483.5(Av) 31.93 54 -22.07
v 2462(Pk) 82.01 * -
2462(Av) 71.34 * -
4924(Pk) 50.41 74 -23.59
High 4924(Av) 38.06 54 -15.94
2483.5(Pk) 69.49 74 -4.51
2483.5(Av) 52.4 54 1.6
’ 2462(Pk) 104.42 * -
2462(Av) 94.13 * -
4924(Pk) 50.27 74 -23.73
4924(Av) 38.38 54 -15.62
2390(Pk) 54.64 74 -19.36
2390(Av) 36.76 54 -17.24
v 2412(Pk) 89.55 * -
2412(Av) 79.55 * -
4824(Pk) 50.21 74 -23.79
Low 4824(Av) 37.61 54 -16.39
2390(Pk) 67.43 74 -6.57
2390(Av) 49.88 54 -4.12
2412(Pk) 103.86 * -
54 H
2412(Av) 93.77 * -
4824(Pk) 49.98 74 -24.02
4824(Av) 49.98 54 -4.02
2483.5(Pk) 52.25 74 -21.75
2483.5(Av) 36.87 54 -17.13
, 2462(Pk) 89.39 * -
High Vv
2462(Av) 79.66 * -
4924(Pk) 50.13 74 -23.87
4924(Av) 38.06 54 -15.94

Test Report No.: 19660254 001 Date: 28.10.2016 Page 91 of 99



A TUVRheinland"

www.tuv.com

2483.5(Pk) 68.42 74 -5.58
2483.5(Av) 52.72 54 -1.28
H 2462(Pk) 103.72 * -
2462(Av) 94.21 * -
4924(Pk) 50.72 74 -23.28
4924(Av) 50.8 54 -3.2
802.11 n mode
mode | Datarates | channel | Polarization | Frequency varlr:,liajgf\zm déllTvI;m mzrgm
2390(Pk) 58.74 74 -15.26
2390(Av) 37.87 54 -16.13
v 2412(Pk) 87.87 * -
2412(Av) 78.49 * -
4824(PkK) 49.85 74 -24.15
Low 4824(Av) 37.74 54 -16.26
2390(Pk) 70.34 74 -3.66
2390(Av) 50.87 54 -3.13
H 2412(Pk) 101.2 * -
2412(Av) 92.6 * -
4824(PkK) 50.38 74 -23.62
4824(Av) 37.8 54 -16.2
v 4874(Pk) 50.32 74 -23.68
, 4874(Av) 38.15 54 -15.85
MCSO0 Mid
. H 4874(Pk) 50.3 74 -23.7
4874(Av) 38.54 54 -15.46
2483.5(Pk) 59.3 74 -14.7
2483.5(Av) 39.35 54 -14.65
v 2462(Pk) 89.27 * -
2462(Av) 79.76 * -
4924(Pk) 50.68 74 -23.32
High 4924 (Av) 38.13 54 -15.87
2483.5(Pk) 72.21 74 -1.79
2483.5(Av) 53.62 54 -0.38
H 2462(Pk) 101.85 * -
2462(Av) 92.77 * -
4924(Pk) 50.83 74 -23.17
4924 (Av) 38.31 54 -15.69
2390(Pk) 55.95 74 -18.05
MCS4 Low Vv
2390(Av) 40.55 54 -13.45
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2412(Pk) 92.3 * -
2412(Av) 82.43 * -
4824(Pk) 50.36 74 -23.64
4824(Av) 37.61 54 -16.39
2390(Pk) 66.77 74 -7.23
2390(Av) 50.98 54 -3.02
Y 2412(Pk) 102.58 * -
2412(Av) 92.16 * -
4824(Pk) 50.74 74 -23.26
4824(Av) 37.79 54 -16.21
v 4874(Pk) 38.41 74 -35.59
Mid 4874(Av) 38.46 54 -15.54
Y 4874(Pk) 50.78 74 -23.22
4874(Av) 38.51 54 -15.49
2483.5(Pk) 55.51 74 -18.49
2483.5(Av) 41.26 54 -12.74
v 2462(Pk) 89.25 * -
2462(Av) 79.19 * -
4924(Pk) 50.17 74 -23.83
High 4924(Av) 38.04 54 -15.96
2483.5(Pk) 66.79 74 -7.21
2483.5(Av) 51.88 54 -2.12
Y 2462(Pk) 103.12 * -
2462(Av) 92.18 * -
4924(Pk) 49.94 74 -24.06
4924(Av) 38.11 54 -15.89
2390(Pk) 56.03 74 -17.97
2390(Av) 39.21 54 -14.79
v 2412(Pk) 91.27 * -
2412(Av) 79.65 * -
4824(Pk) 50.46 74 -23.54
Low 4824(Av) 37.68 54 -16.32
2390(Pk) 65.97 74 -8.03
2390(Av) 50.67 54 -3.33
MCS7 Y 2412(Pk) 103.2 * -
2412(Av) 91.73 * -
4824(Pk) 50.62 74 -23.38
4824(Av) 37.74 54 -16.26
Y 4874(Pk) 51.09 74 -22.91
Mid 4874(Av) 38.38 54 -15.62
Y 4874(Pk) 50.64 74 -23.36
4874(Av) 38.48 54 -15.52
High Vv 2483.5(Pk) 54.49 74 -19.51
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2483.5(Av) 41.34 54 -12.66
2462(Pk) 90.8 * -
2462(Av) 80.13 * -
4924(Pk) 50.46 74 -23.54
4924(Av) 38.04 54 -15.96
2483.5(Pk) 67.79 74 -6.21
2483.5(Av) 51.93 54 -2.07
’ 2462(Pk) 102.44 * -
2462(Av) 92.61 * -
4924(Pk) 50.62 74 -23.38
4924(Av) 38.17 54 -15.83
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Conducted Emission Test on A.C. Power Line Section 15.207
Result Pass

Test Specification : FCC Part 15 Section 15.207

Test Method : ANSI C63.10-2013

Testing Location : Screened room

Measurement Bandwidth : 9kHz

Frequency Range : 150kHz — 30MHz

Supply Voltage : 120VAC,60Hz

Limit of section 15.207

Frequency of QP Limit AV Limit
emission
(MHz) (dBuV) (dBuV/m)
0.15-0.5 66 — 56* 56 — 46*
0.5-5 o6 46
5—30 60 50

* Decreases with the logarithm of the frequency
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Test Result:

®

REBW 9 kHz
MT 20 ms

Att 10 dB AUTC FPREAMP ON
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150 kHz 30 MHz
Line Graph
EDIT FEAK LIST (Final Measurement Results)
Tracel: FCC_B_QP
Tracel: FCC_B_ AW
Trace3: -
TRACE FREQUENCY LEVEL dBuv DELTA LIMIT dB
1 Quasi Peak 24.578 MH=z 5z.42 11 -7.57
1 Quasi Peak 214 XkH=z 5z2.49 11 -10.55
2 Average 12.29 MHz 36.01 L1 -13.98
2 Average 430 kHz 33.05 L1 -14.19
1 Quasi Peak 12.29 MHz 35.91 11 -24.08
1 Quasi Peak 430 kH=z 3z.27 11 -24.98
2 Average 642 kHz 20.54 11 -25.45
2 Average 858 kH=z 10.08 11 -35.91
1 Quasi Peak 642 kH=z 19.72 11 -36.27
1 Quasi Peak 358 kHz 15.05% 11 -40.90
Line: Table
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® REBW S kHz
MT 20 ms

Att 10 dB AUTC PREAMP ON

dBpv 1 MHZ 10 MHZ
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2 AV
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|
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150 kH=z 30 MH=zZ

Neutral: Graph
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EDIT FEAE LIST (Final Measurement Results)

Tracel: FCC_B_QP

TraceZ: FCC_B_AV

Trace3: -

TRACE FREJUENCTY LEVEL dBuvW DELTA LIMIT dB

2 Average 422 kHz 44.38 N -3.02
1 Quasi Peak 24.578 MH=z 52 .45b T -7.54
1 Quasi Feak 210 kH=z 54,43 T -2.74
1l OQuasi Peak 422 kHz 43.99 N -13.41
2  Average 12.29 MH=z 34.97 N -15.02
2 Average 634 kHz 25.64 N —-20.35
2 Average 842 kHz 2z2.81 e -23.18
1 ©Quasi Feak 12.2% MH=z 34.90 T —-25.09
1 Quasi Peak 634 kHz 24.70 N -31.29
1 ¢Quasi Feak 542 kH=z 22.80 i -33.13

Neutral: Table
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Channels
1 2 7 10 11
Data Attenua Attenua Attenua Attenua Attenuat
Mode Rate Tx tion to Tx tion to Tx tion to Tx tion to Tx ion to
Power | antenna | Power [antenna| power [antenna| Power |antenna| power |antenna
Gain Gain Gain Gain Gain
1Mbps 16 3 16 3 16 3 16 3 16 3
802.11 Db
11Mbps 16 3 16 3 16 3 16 3 16 3
6Mbps 11 3 18 3 18 3 18 3 10 3
802.11 g| 24Mbps 11 3 18 3 18 3 18 3 10 3
54Mbps 11 3 18 3 18 3 18 3 10 3
MCSO0 10 3 18 4 18 4 18 4 9 3
802.11
n_ 20MH| MCS4 10 3 18 4 18 4 18 4 9 3
z
MCS7 10 3 18 4 18 4 18 4 9 3
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